22nd June 2017

NOTICE OF MEETING OF THE COUNCIL

The meeting of the Council will be held at

RIVERINA WATER COUNTY COUNCIL CHAMBERS,
91 HAMMOND AVENUE, WAGGA WAGGA

on

WEDNESDAY, 28 JUNE 2017 at 9.30 am

and your attendance is requested accordingly

Yours faithfully

G J Haley
GENERAL MANAGER




RIVERINA
WAITER

COUNTY COUNCI

-

TABLE OF CONTENTS

APOLOGIES

DECLARATION OF PECUNIARY & NON-PECUNIARY INTEREST

CONFIRMATION OF MINUTES HELD 26™ APRIL 2017

CORRESPONDENCE

GENERAL MANAGER’S REPORT TO THE COUNCIL .......ccceeviirrenniiieennenne 3

1.

L ©® N o v kA~ w N

I S S N < T e
N o o » W N P O

18.

FINANCIAL STATEMENTS — LIST OF INVESTIMIENTS ..ottt s s h e b e s s b s a e e b eae s 3
DETERMINATION OF REMUNERATION FEES FOR COUNCILLORS AND CHAIRPERSON 2017/2018.........cocoouiuiiiiriiciiiiiieecnineeneeene s 4
[...]
372 Washwater Pumps 61PP01/02 1 day Tue 18/04/17 Tue 18/04/17 | Washwater Pumps 61PP01/02
373 Inlet and Backwash Penstock Actuation 2 days Thu 4/05/17 Mon 8/05/17 i Inlet and Backwash Penstock Actuation
374 Air Scour Blowers 1 day Wed 5/04/17 Wed 5/04/17 J Air Scour Blowers
375 Backwash Inlet, FW Outlet, Offspec, Air Scour Actuation 6 days Thu 4/05/17 Fri 12/05/17 ‘)% Backwash Inlet, FW Outlet, Offspec, Air Scour Actuation
376 Clear Water System 3.5 days Tue 11/07/17 Fri 14/0717 Clear Water System
377 Clear Water Pumps 3 days Tue 11/07/17 Thu 13/07/17 u; lear Water Pumps
378 Bore Water Actuation 0.5 days Fri 14/07/17 Fri 14/07/17 ore Water Actuation
379 Sampling Pumps 1 day Thu 13/07/17 Fri 14/07/17 MBampling Pumps
380 Raw Water Intake Works 4 days Thu 19/10/17 Wed 25/10/17 Raw Water Intake Works
381 Raw Water Lift Pumps 3 days Thu 19/10/17 Tue 24/10/17 aw Water Lift Pumps
382 Air Sparge and Flushing Actuation 1 day Tue 24/10/17 Wed 25/10/17 § Air Sparge and Flushing Actuati
383 Site Acceptance Testing (SAT) - Wet Commissioning 172.5 days Wed 1/03/17 Wed 1/11/17 iy Site Acceptance Testing
384 Lamella 100.5 days Wed 1/03/17 Fri 21/07/17 : = LJmeIIa
385 Fill Lamella/Rapid Mix/Flocculators with Potable 4 days Wed 1/03/17 Mon 6/03/17 |.... Fill Lamella/Rapid Mix/Flocculators with Potable
386 SAT/Sequence Testing 3 days Tue 18/07/17 Fri 21/07/17 i SAT/Sequence Testing
387 Dual Media Filter 10.25 days Tue 18/07/17 Tue 1/08/17 r Dual Media Filter
388 Sequence Testing 3 days Tue 18/07/17 Fri 21/07/17 - Secge Testing
389 SAT/Sequence Testing 5 days Tue 25/07/17 Tue 1/08/17 I )T SAT/Sequence Testing
390 Clear Water System 3 days Fri 14/07/17 Wed 19/07/17 "W Clear Wéter System
391 SAT/Sequence Testing 3 days Fri 14/07/17 Wed 19/07/17 & SAT/Sequence Testing
392 Raw Water System 2 days Wed 25/10/17 Fri 27/10/17 Q Raw Water System
393 SAT/Sequence Testing 2 days Wed 25/10/17 Fri 27/10/17 T/Sequence Testing
394 Integrated Plant Operation 3 days Fri 27/10/17 Wed 1/11/17 Integrated Plant Operatior
395 SAT/Sequence Testing 3 days Fri 27/10/17 Wed 1/11/17 SAT/Sequence Testing
Task Rolled Up Critical Task (S Project Summary ==Y Inactive Summary U1 Start-only C Deadline ¢
Critical Task Rolled Up Milestone <& Group By Summary Py Manual Task .. Finish-only d
Date: Tue 16/05/17 Milestone * Rolled Up Progress Inactive Task Duration-only Critical
File : Wagga WTP Schedule to Complete.1705116a. Summary P—————  Split Inactive Task () Manual Summary Rollup s Critical Split G
Rolled Up Task R Fxternal Tasks Inactive Milestone @ Manual Summary PEIIIII==  Progress ——
Drawn: David Walmsley Wagga Wagga WTP
Checked:
Authorised Date: &{Date)

Page 6 of 6




PROJECT STATUS REPORT

PROJECT:

CLIENT:

CONTRACT NO.:

UGL PROJECT NO.:

REPORT DATE:

REPORT NO.:

PROJECT MANAGER:

PREPARED BY:

May 2017

Wagga Wagga WTP Upgrade

Riverina Water County Council
W195

3200-0485

20" June 2017

22

Doug Anderson

Doug Anderson




Monthly Report for May 2017

TABLE OF CONTENTS

1.0 SUMMARY

2.0 SCOPE OF WORK

3.0 HSSE

4.0 RISK / CRITICAL ACTION AREAS

5.0 CONTRACT/COMMERCIAL

51 PROGRESS CLAIM

5.2 VARIATIONS

6.0 FINANCE

7.0 PROGRAMME

8.0 QUALITY

9.0 ENVIRONMENTAL

10.0 INDUSTRIAL RELATIONS

11.0 DESIGN AND TECHNICAL

o e e o e 0 N Bt Bt AW W W

12.0 COMMISSIONING

13.0 STAKEHOLDERS

14.0 SITE PROGRESS

APPENDIX A - SCOPE OF WORKS SUMMARY
APPENDIX B - MONTHLY SAFETY REPORT

APPENDIX C - PROJECT PROGRAMME

I T = =
A U A = S <2



Monthly Report for May 2017

1.0 SUMMARY

Project progress in May was focussed on progressing the Raw Water works; road works and filter
media loading

Electrical works continue to be focussed on punchlist works within the filter, lamella and chemical areas
as works principally were complete - along with associated test and quality documentation within the
month. Cabling works in the clear water storage switchroom.

Excavation commenced within the cofferdam for the raw water inlet structure but was suspended late
May due to safety concerns, geotechnical assessment of the bearing capacity would necessitate over-
excavation to achieve design bearing capacity bringing into question the stability of the ballast rock and
sheet piles, cofferdam design is currently under review with an outcome expected by the 23/6/17, most
likely outcome will be a recommendation for a second containment.

Mechanical installation progress has been substantively focussed on lamella grouting and defect
rectification

Civil works other than the RWI focussed on preliminary landscaping

The UV pit structural steel was installed and framing installed for ventilation of the clearwater storage
structure, roofing and cladding to commence 22/6/17.

Key Milestones achieved in the Period were:
e Stage 1 road, minus AC
e Completion of Lamella grouting
e Completion of bubble testing and commencement of media loading for the filters

While safety performance across the site continues to be good in terms lag indicators such as injuries,
there remains scope for improvement in performance of hazard reporting. A key area of focus
continues to be works planning and communication.

2.0 SCOPE OF WORK

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of
Wagga Wagga.

Refer to Appendix A for a summary of scope of works for the project.

3.0 HSSE

The total hours worked on the project in May was 6,362 hours. Subcontractor hours recorded on site
were 3990. Total hours worked on the project to date is 184,019.

No lost time injuries (LTI) or MTIl and no First Aid (FAI) were recorded in the month of April.

Site inductions of 18 individuals have been undertaken with current total of 591 inductions completed
not including visitor inductions and UGL HSSE pre-start meetings were conducted on all working days,
also individual subcontractor pre-start meetings occurred on site daily. There was one positive drug
test, and the individual has been excluded from site.



Monthly Report for May 2017

Looking towards June/July we will be focussed on the following:

e Works preparation and planning

e Review of the AMS (activity method statement) for the Raw Water Intake to address the new

cofferdam installation.
e SWMS development by subcontractors and UGL.
e Continuing training of site personnel in UGL Utake 5 and HAZOB

While safety performance across the site continues to be good in terms lag indicators such as injuries,

hazard reporting still requires a more proactive approach.

The May Safety Report is shown in Appendix B.

4.0 RISK/CRITICAL ACTION AREAS

Summary of Top Risks at May: -

Risk Description

Potential Impact

Control Measures

Raw Water Works
Construction overrun

Overrun to construction
programme

Redesign of cofferdam to provide a safe &
secure working area

Quality and specification
issues

Impact to project efficiency and
rate of completion

Additional resources required
for investigation and remedy.
Subcontractor

Impact to Client Relations and
Perceptions

Ensure incoming inspections are completed
with due diligence

Engage with subcontractors & suppliers about
prompt rectification of issues

Unexpected ground
conditions (RW)

Revisions to works
methodology and overrun to
construction programme

Temporary works and geotechnical engineer
engaged/available

Access site as early as possible.

Works methodology to include for
contingency actions for poor ground;
including surface preparation, temporary
materials and water management.

Commissioning Program
Overrun

Plant not ready for
performance trial by the
required date.

Commission plant in stages and work with
RWCC to optimise sign-off processes.
Additional commissioning resources as
needed.

Raw Water Works
Construction overrun

Constraint on commissioning
activities

Plan and execute a temporary raw water
supply utilizing the existing RWCC river
pumps

Exceptional Inclement
Weather

Delays associated with site
inundation due to additional
rainfall on site and rise in river
levels.

Use construction methodologies which
mitigate impacts.

Inlet structure works completed during low
flows in the river.

Insurance policies in place

Ensure familiarity with RWCC flood response
plan




Monthly Report for May 2017

5.0 CONTRACT/COMMERCIAL

5.1 Progress Claim

The table below summarises the progress to the 19" June.

WAGGA WAGGA WATER TREATMENT PLANT Month Jun-17
Item No. Schedule of Prices Total Claim to date

1 Provision of Preconstruction Activities

Preconstruction Activities subtotal (1) 100%

Provision of Project Management and Site Running
2 Activities % complete Claim Value

Prooject Management Activities subtotal (2) 95%
3 Complete all additional designs, where required

Design and Documentation subtotal (2) 100%
a Intake Works

Intake Works - General subtotal (3) 26%
5 Raw Water Piping System

Raw Water Piping subtotal (4) 54%
6 Lamella & Rapid Mix Tank

Lamella & Rapid Mix Tank subtotal (5) 98%
7 Filters

Filters subtotal (7) 99%
8 Filter Water Tank & Backwash

Filter Water Tank & Backwash subtotal (8) 100%
9 Machinery Room

Machinery Room subtotal (9) 96%
10 Clear Water Storage & Pumping System

Clear Water subtotal (10) 92%
11 Aluminuium Dosing Plant

Aluminium Dosing Plant subtotal (11) 98%
12 PACL Dosing Plant

PACL Dosing Plant subtotal (12) 95%
13 Caustic Soda Dosing Plant Facilities

Caustic Soda Dosing Plant subtotal (13) 97%
14 Sodium Hydrochlorite Dosing Plant

Sodium Hydrochlorite Dosing Subtotal (14) 98%
15 Polymer Dosing Plant

Polymer Dosing Plant subtotal (15) 98%
16 Fluoride Dosing Plant

Fluoride Dosing subtotal (16) 99%
17 Other Items

Other Items subtotal (17) 79%
18 Electrical Items

Electrical subtotal (18) 95%
19 Testing Demonstration Commissioning

Testing Demonstation and Commissioning (19) 1626
20 Post Process Proving

Post Process Proving (20) 0%
21 Sludge Handling & Dewatering System

Sludge Handling subtotal (19) 97%
22 Other Options Accepted

Options subtotal (20) 84%
23 Variations

Variations Subtotal 87%




Monthly Report for May 2017

5.2 Variations

_|
>
©
—
o
o
©
o
D
]
=
©
-~
o
<
o}
@
7
©
2]
c
3
3
o
-~
<
o
S
<
o
=
D
=
o
>
n
0
Q
o
>
7
—
—
>
®
Q
©
=
—
-~
0
Qo
J—I-

Control System Design for fully
networked plant
AC Road Surface
Future UV
Disabled Access
Aggressive Water Response
NSCO02 — removal of Gyprock
Transformer supplied by

principle
Existing Balance Tank
Permanent Walkway
Chemical Dosing — Alum
Storage
Switchboards additional spare
capacity

Lamella plate capacity
Sewer pump station
Manual Penstocks on Clarifier
Inlet
Increased bearing capacity in
the filters
Waste in excavation
NSC04 & NSC06
Asbestos in Levee
Warehouse Facility
Filter Gallery Trenches
Additional 25mm cover to Slab
Raw Water Intake

Material Compatibility Changes
Non-relocation of Workshop
Sewer
Pits under existing centrifuge
building - NSC10
Clear Water Pumps Mechanical
Seal
Bomen Line

NSC11 Material Excavated
under UGL Carpark
NSC12 Asbestos at Wash Water
Holding Tank
NSC13 Poor Ground at Sludge
Thickener Tank
Filter Water Overflow Changes
Site Road Realignment

101
21
278
79
5
-244

127

81

31
10
26
-18
41
105
260

-17
-6

78

80
27

20

-80
17

Approved

Approved
Approved
Approved
Approved
Approved
Approved

Not proceeding.
Approved
Approved
Approved
Approved
Approved
Approved
Approved
Approved
Approved
Approved

Approved

20A Approved
20B Approved

Approved
Submitted

Approved
Not Proceeding

Approved at with agreed
discount
Approved

Rejected — UGL Issue NOI10
Submitted

Approved
Submitted



<
o
S
=
=
<
20
®
©
o
3
-
o
-~
=
o
<
n
o
—
\'

Roof Access Ladder to
Centrifuge Building

Repair
Flowmeter Modbus
Communications
Caustic Building Lighting
Changes
Provision of Eave Linings to
buildings
Sludge Thickener Infill Slab
NSC15 Reinstall DICL
Modification to Filter Building
Stair
Field Isolators
Street Light Fittings
Offsite cleaning of SS Reo
Design changes roads and
gutters
S&l 4.8 to 9.6 Garnet Filter
Media
Lamella Corrosion
Concrete slab between filters
and Lamella
NSC16 Remove Concrete Slab
Failed Pressure Test due to
Existing Sludge Suction Valve
Changes to Sludge Discharge
Pipework
Bore Water Pressure Line
Changes
Filter Building Pop out Power
Qutlets

to wash water holding
Additional Landscaping &
Footpaths
NSC17 Asbestos at A2 to A203
Buildings Roof Drainage
Connection to Stormwater
System
High Low Lift Check Valves
Rework External Chemical
Delivery Pipework
Rework of Sludge Thickener
Riser
Encase Stormwater A4_1 to
A4 1 1
Encase Stormwater A4_3 to
A4 3 2
Encase Wash Water under
Roadway
Raw Water Piping Hazop
Changes
Ancillary Pipework Material
Changes
Dewatering Controls Changes

NSC14 Damage to Scour Line &

Centrate Pump Station Re-route

14 Approved
11 Rejected — UGL Issue NOI06
22 Submitted
3 Submitted
80 Rejected — UGL to Respond
90 Approved
22 Rejected — UGL Issue NOIO7
38 Rejected — UGL Issue NOI08
67 Rejected — UGL to Respond
9 Approved
26 Rejected — UGL to Respond
0 Submitted
86 Approved
-300 Approved
1 Not proceeding at $35
4 Approved
9 Submitted
25 Rejected — UGL Issue NOI10
63 Submitted
2 Approved
71 Submitted
167 Rejected — UGL to Respond
4 Submitted
74 Submitted
24 Submitted
15 Submitted
9 Submitted
11 Submitted
15 Submitted
42 Submitted
54 Submitted
80 Submitted
7 Submitted



=
o)
>
=
=
<
0
@
g
o
3
-
o
-
<
)
<
N
(=
—
~

Control Room Joinery Changes 22 Submitted
Thickener Rake Bearing 16 Submitted
Flushing Line
Power Monitor Comms with PLC 5 Submitted
Additional Reinforcement in 313 Submitted
Il s
- Additional Hydrotite Jointing to 43 Submitted
WRS
[ V069 | Provision of Water Meters 12 Submitted
NSC18 Reroute and Extend 15 Submitted
- Control Room Sewer
[ VO71 | Encase Stormwater A10 to A11 24 Rejected
I VO73 | Road Subgrade Replacement 76 Submitted
I

There are number of unresolved commercial issues some of which may have to be resolved by senior

management

Invoice # 1
Invoice # 2
Invoice # 3
Invoice # 4
Invoice # 5
Invoice #6
Invoice #7
Invoice #8
Invoice #9
Invoice #10
Invoice #11
Invoice #12
Invoice #13
Invoice #14
Invoice #15
Invoice #16
Invoice #17
Invoice #18
Invoice #19
Invoice #20
Invoice #21
Invoice #22
Invoice #23

$ 879,128.59
$ 1,428,346.00
$ 1,246,918.00
$ 2,341,562.00
$ 2,269,089.00
$ 1,652,403.00
$ 2,039,696.00
$ 1,764,615.00
$ 2,037,494.00
$ 2,540,706.00
$ 3,296,966.00
$1,309,013.00
$1,208,270.00
$ 967,609.00
$ 714,741.00
$ 582,416.00
$ 723,083.00
$ 614,612.00
$ 502,532.00
$ 480,610.00
$ 327,361.10
$ 170,888.00
$ 304,322.00

Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Approved
Under Review



Monthly Report for May 2017

7.0 PROGRAMME

A revised programme has been produced which encompasses the remaining works and the most
recent version is included in App C.

This programme is not yet fully developed but does contain most of the key activities; the programme
has been constructed with Microsoft Project and will be managed by site, it will remain a live document
which will be continually updated as circumstances dictate.

Key revised target construction dates for the month ahead are as follows:-

Late August 2017

Early August 2017

Early May 2017
'Raw Water Intake Concrete works

Mid October 2017

8.0 QUALITY

Production of Inspection and Test Reports (ITPs) continues for civil/structural, mechanical and electrical
works across the site.

We continue to work through finalising the quality issues with some of fabricated equipment with many
of the issues now closed out. There is an ongoing process of working through answering a number of
RWCC queries on specification compliance within the work. In some instances remedial works have

been required to meet the aspects of the specification and we are working with suppliers as needed to
remedy these.

9.0 ENVIRONMENTAL

Project Construction Environmental Management Plan continues to be implemented.

10.0 INDUSTRIAL RELATIONS

No significant issues.

11.0 DESIGN AND TECHNICAL

Design is 95% complete, area lighting design for the UV building, clearwater storage and clearwater